
Page B-1 Service Parts Manual

39
38

33 
34

37

36

40

35

12

11

13

23

14

Carburetor

30

22

Front of Vehicle

19

OR

17

29
26

27
26 25

28 24
20

16

18

10

7

5, 6

See BODY
Section

41

2

3

21

9 - Includes Items 10 - 13

Ref Air 9 

AIR CLEANER



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

Page B-2Service Parts Manual

1 72416-G01 INLET ADAPTER ................................................................................................ 1

2 72415-G01 GASKET.............................................................................................................. 1

3 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM).................................................................... 4

4 11391-G2 HOSE CLAMP, 2 1/16" ........................................................................................ 1

5 72637-G02 HOSE (CONVOLUTED) (ST 350)....................................................................... 1

6 72637-G01 HOSE (CONVOLUTED) (ST SPORT)................................................................. 1

7 11391-G1 HOSE CLAMP, 1 5/16" ........................................................................................ 1

8

9 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 10 - 13) ............... 1

10 72598-G01 AIR CLEANER CANISTER ................................................................................. 1

11 72599-G01 AIR CLEANER COVER....................................................................................... 1

12 72604-G01 AIR CLEANER LATCH........................................................................................ 2

13 28462-G01 AIR CLEANER DUST COLLECTOR................................................................... 1

14 28463-G01 AIR CLEANER ELEMENT .................................................................................. 1

15

16 72592-G01 HOSE (AIR FILTER TO CARBURETOR)............................................................ 1

17 11391-G6 HOSE CLAMP, 2 1/8" .......................................................................................... 1

18 11391-G7 HOSE CLAMP, 1 9/16" ........................................................................................ 1

19 26727-G01 CARBURETOR GASKET.................................................................................... 2

20 72739-G01 CHOKE / THROTTLE BRACKET........................................................................ 1

21 26728-G01 CHOKE BRACKET.............................................................................................. 1

22 72591-G01 CARBURETOR ADAPTER ................................................................................. 1

23 72151-G01 PCV HOSE.......................................................................................................... 1

24 23726-G11 SPACER, 5/16".................................................................................................... 4

25 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...................................................... 2

26 13632-G1 NUT, M6 X 1 ........................................................................................................ 4

27 72605-G01 CARBURETOR BAFFLE..................................................................................... 1

28 72514-G01 STUD................................................................................................................... 2

29 26639-G01 BOLT AND WASHER, M8 X 1.25 X 20 MM ........................................................ 2

30 00565-G8 WASHER, 5/16" .................................................................................................. 2

AIR CLEANER


